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RC-05 Decomposed Drawing & Parts List 

November 5, 2008 

Filter Section Decomposed Drawing 
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Filter Section Parts List 

REF. 

NO. 
SPECIFICATION Q’TY 

1 Filter Frame - Lower Base - A 1 

2 Filter Frame - Lower Base - B 1 

3 Filter Frame - Lower Base - C 1 

4 3/8"*3/4" Hex Screw 60 

5 3/8"*OD23*2t Flat Washer 120 

6 3/8" Hex Nut 60 

7 Side Board - 1 1 

8 Front Door - 1 1 

9 5/16"*3/4" Hex Screw 64 

10 5/16"*OD18*2t Flat Washer 128 

11 5/16" Hex Nut 64 

12 Door Connecting Shaft 4 

13 5/16"*3/4" Hex Screw 84 

14 5/16"*OD18*2t Flat Washer 168 

15 5/16" Hex Nut 84 

16 Side Board - 2 1 

17 5/16"*3/4" Hex Screw 66 

18 5/16"*OD18*2t Flat Washer 132 

19 5/16" Hex Nut 66 

20 Back Board - 1 1 

21 Upper Filter Frame - A 1 

22 5/16"*3/4" Hex Screw 48 

23 5/16"*OD18*2t Flat Washer 96 

24 5/16" Hex Nut 48 

25 Front Door - 2 1 

26 Back Board - 2 1 

27 Upper Filter Frame - B 1 

28 3/8"*3/4" Hex Screw 44 

29 3/8"*OD23*2t Flat Washer 88 

30 3/8" Hex Nut 44 

31 Back Board - 3 1 

32 Side Board - 3 1 

REF. 

NO. 
SPECIFICATION Q’TY 

33 Side Board - 4 1 

34 Front Door - 3 1 

35 Upper Filter Base - C 1 

36 Lower Filter Frame 6 

37 3/8"*3/4" Hex Screw 24 

38 3/8"*OD23*2t Flat Washer 48 

39 26mm Plastic Anti-Vibration Pillar 24 

40 3/8" Hex Nut 24 

41 Middle Layer Frame 3 

42 5/16"*3/4" Hex Screw 36 

43 5/16"*OD18*2t Flat Washer 72 

44 5/16" Hex Nut 36 

45 
1/16HP / 3PH / 460V Vibration 

Motor 
3 

46 5/16"*1-1/4" Hex Screw 12 

47 5/16"*OD18*2t Flat Washer 24 

48 5/16" Hex Nut 12 

49 Vibration Motor Wiring Cover 1 

50 
5/32"*1/2" Metalsheet Philips 

Screw 
6 

51 Upper Cover Door 3 

52 C-46 Fixed Dual Buckle 6 

53 
3/16"*1/4" Countersunk Philips 

Screw 
24 

54 3/16" Hex Nut 12 

55 100m/m Hinge 6 

56 Upper Cover   3 

57 5/16"*3/4" Hex Screw 120 

58 5/16"*OD18*2t Flat Washer 120 

59 Door   3 

60 Door Buckle 16 

61 5/16"*3/4" Hex Screw 48 

62 5/16"*OD18*2t Flat Washer 96 
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REF. 

NO. 
SPECIFICATION Q’TY 

63 5/16" Hex Nut 48 

64 RV-303 Plastic Handle - Black 3 

65 
3/8"*1-1/4" Round Head Inner 

Hex Screw 
6 

66 GH-225-D Fast Clamp 9 

REF. 

NO. 
SPECIFICATION Q’TY 

67 3/16"*5/8" Round Philips Screw 36 

68 3/16"*OD12*1t Flat Washer 72 

69 3/16" Hex Nut 36 

70 5/16"*2-1/2" Knob 6 

71 6"*2.25m Filter Bag 216 
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Hopper Section Decomposed Drawing 
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Hopper Section Parts List 

REF. 

No. 
SPECIFICATION Q’TY 

1 Hopper Frame - 1 1 

2 Hopper Frame - 2 1 

3 Hopper Frame - 3 1 

4 3/8"*3/4" Hex Screw 52 

5 3/8"*OD23*2t Flat Washer 104 

6 3/8" Hex Nut 52 

7 Right Skew Board 1 

8 5/16"*3/4" Hex Screw 96 

9 5/16"*OD18*2t Flat Washer 96 

10 Skew Board - 1 1 

11 Skew Board - 2 1 

12 5/16"*3/4" Hex Screw 104 

13 5/16"*OD18*2t Flat Washer 208 

14 5/16" Hex Nut 104 

15 Skew Board - 3 1 

16 Skew Board - 4 1 

17 Skew Board - 5 1 

18 Skew Board - 6 1 

19 Left Skew Board 1 

20 Inlet 1 

21 3/8"*3/4" Hex Screw 14 

22 3/8"*OD23*2t Flat Washer 14 

23 Dust Fall Frame - 1 2 

24 Dust Fall Frame - 2 1 

25 5/16"*3/4" Hex Screw 94 

26 5/16"*OD18*2t Flat Washer 188 

REF. 

No. 
SPECIFICATION Q’TY 

27 5/16" Hex Nut 94 

28 Clamp 6 

29 Plastic Bag 6 

30 Stand - 1 1 

31 Stand - 2 1 

32 Stand - 3 1 

33 Stand - 4 1 

34 Stand - 5 1 

35 Stand - 6 1 

36 1/2"*1-3/4" Hex Screw 48 

37 1/2"*OD25*2t Flat Washer 96 

38 1/2" Hex Nut 48 

39 Left & Right Horizontal Shafts 4 

40 Stand Strengthening Shafts 12 

41 3/8"*3/4" Hex Screw 48 

42 3/8"*OD23*2t Flat Washer 96 

43 3/8" Hex Nut 48 

44 Front Horizontal Shaft 1 

45 Back Horizontal Shaft 1 

46 3/8"*3/4" Hex Screw 24 

47 3/8"*OD23*2t Flat Washer 48 

48 3/8" Hex Nut 24 

49 Skew Board Pulling Shaft 6 

50 5/16"*3/4" Hex Screw 24 

51 5/16"*OD18*2t Flat Washer 36 

52 5/16" Hex Nut 12 

 


